Manufactured by: Backyard
Discovery

Backyard QX Airport Drive, Pittsburg,

DiscovERy~ | KS66762800-856-4445

Basepoint Business Centre: Rivermead Drive,Westlea, Swindon SN5 7EX Phone:
0800-118-2476 J.P. Coenstraat 7, The Bridge, The Hague, 2595 WP, Netherlands Phone: 08005678990

SWEETWATER CHICKEN COOP

MODEL # : 2308022

i .
BRI,
shastslitaily
b D0

L a

Please visit www.backyarddiscovery.com
For the most up to date assembly manual, to register your product, or to order
replacement parts Para obtener instrucciones en espanol, visite
www.backyarddiscovery.com

EASY STEP-BY-STEP

3D INTERACTIVE INSTRUCTIONS
DOWNLOAD THE FREE APP

O

INS-2308022-A-SWEETWATER CHICKEN COOP-ENG 11-04-2025



3-2 14"

OWNER'S MANUAL - BASIC SETUP DIMENSIONS & ASSEMBLY NOTES

It is critically important that you start with square and level footings or concrete pad to attach your structure.

- Pay close attention to the items needed for each step. Make sure you are using the correct hardware for each
step. using incorrecdt hardware may result in improper assembly
- Remember to double check for underground utilities and overhead electrical lines

Post mounts are provided with your structure which allows you to permanently install your structure to a pre-existing or
new wood concrete surface. See Anchor Instructions for further details and recommendations.

- The hardware to attach the post mounts to the structure is included.

- The hardware to mount the structure permanently to a concrete surface is included

- The hardware to mount the sctructure permanently to a wood deck is NOT included and will need to be purchased
separately. You must ensure there is ample structural support under the deck before permanently attaching.

8'-4 3/4"
[2560mm]
4'-15/8" 3'-4 5/8"
[1262mm] [1032mm]
= = N
— . E - " ] N
NE BE S N
NE RS |IE AN N}
-§ °E o o s S
i =, i WY
= N 137/ \.
—1 = 3 ?53% G L
) 5 E
%w 2E
4 o8
Y,
2'-2 3/4"
21 174" (e8]
~ :1250mm] 7
3-31/8"
[994mm]
1-17/8" 3-31/8"
™ [993mm’

[354mm] =

o LA

’/ % = =
ﬁ_ﬁ_lﬁ% E = =
£ o'E &'E f —_ a
E>§r§&. !
B3 e | ,
8 ©d =5 L E
i | o
| e A Sé
— st
HE Yo
s
N~
R

—

[1878mm]

. E \
© £
<&
bl &
B || R | Eon
| e
34 310"
1016mm 1167mm
T [otemm] Ty [167mm]
[2183mm]




OWNER'S MANUAL - ANCHORING LAYOUT

25/8"

B 3-9 11/16" -
- [1160mm] o
B 3'-7 5/16" .
B [1100mm|] o
B 3'-4 15/16" _
- [1040mm] /\ o
AN i
K=if . B S S~ i) I
I ( EA _E__‘_ I
\7‘_’ A Q_
&
Q.
1 . O
I > Q/&’\O &Q/Q‘ I
¥ £LO N
Q) 2
AR\ O
P | = 7 | \'} Ql Q/\ (/Q\&
©e w'g Q¢ &\:\Q@Oo
= E T E = E | K 2«
™S T8 2 o S Q/Ql i
v - _| & &
< o4
O
I QO
< .
1 q ©E HELE
dl 2'-91/16 {, =& ggﬁg
[840mm] 0d TSI
oS S8 TY,
3-1/16"
- [916mm] -
N 3-31/16" 1
- [992mm] o
I I
T
. NOTE: DIMENSIONS ARE ,
TO ANCHOR PLATES
MOUNTED TO POST
EXCEPT WHERE NOTED.
B ~Th f \
R
413/16"
€ = [122mm]
DETAIL B o § 3 5/8"
™ - < | —
& ! & — [92mm]
r 1
— (= = 'E‘ L
o
E \ G2 w E
E L = | @\ 7 N o,
Y 7 \
f | 13n1e" *
e — | [30mm]
e _|238 |
- S [60mm]



OWNER'S MANUAL - PARTS IDENTIFICATION

WOOD COMPONENTS (NOT TO SCALE)

B1 BASE SUPPORT - W4L20492 B2 BASE SUPPORT - W4L20525
oy " 1) 3"x3"x17 15/16" (76x76x456 B3 BASE SUPPORT - W4L21439
(x1) 3"x3"x17 15/16" (76x76x456) (x1) %x3"x (76x76x456) (x1)  3'x3"%17 15/16" (76x76x456)
YT ) ’ o o o o
B4 SUPPORT BOARD - W4L21440 D1 BASE RAMP - W4L20498 E1 CORBEL - W4L20496
(x1) 3"x3"x17 15/16" (76x76x456) (x1) 17/16"x4 5/16"x12 1/8" (36x109x308) (x4) 17/16"x3 3/8"x8 1/4" (36x86x210)

E2 CORBEL - W4L20771 E3 CORBEL - W4L21297 H1

ROOF CLEAT - W41.20499
(x4) 17/16"x3 3/8"x8 1/4" (36x86x210) (x2) 17/16"x3 3/8"x15" (36x86x380)

(x2) 15/16"x3 3/8"x38 13/16" (24x86x986)

H2 ROOF CLEAT W4L20510 H3 ROOF CLEAT - W4L20515
(x1) 15/16"x3 3/8"x28 1/2" (24x86x724) (x2) 15/16"x3 3/8"x40 1/16" (24x86X1018)

- -] 0
P - ec 'u
L

H4 RUN FRAME BOARD - W4L21441
" " " H5 RUN FRAME BOARD - W4L21443
(x2) 15/16"x3 3/8"x40 15/16" (24x86x1040) (x1)  15/16"x3 3/8"x43 13/16" (24xB6x1113)

o o a [+

R

H6 RUN FRAME BOARD - W4L21444 J1 RAMP SPACER - W4L20497
(x1) 15/16"x3 3/8"x43 13/16" (24x86x1113) (x1)  15/16"x2 3/8"x12 1/8" (24x60x308)

. ca

J2 ROOF CLEAT - W4L20512 J3 ROOF CLEAT - W4L20516
(x4) 15/16"x2 3/8"x30 1/16" (24x60x764) (x2) 15/16"x2 3/8"x40 1/16" (24x60%1018)

J4 FLOOR BRACE - W4L20773
(x1) 15/16"x2 3/8"x37 3/16" (24x60x944)

N o L/

L1 GABLE BOARD - W4L20514

L2 GABLE BOARD - W4L20774 TRIANGLE SUNBURST - W4L21437
(x2) 5/8"x4 7/16"x25 5/16" (16x112x643) (x2) 5/8"x4 7/16"x25 5/16" (16x112x643) (x2) 15/16"x5 1/4"x10 7/16" (24x134x265)
| O —

L3 END FLOOR BOARD - W4L20494 M1 FLOOR BOARD - W4120493
(x2) 5/8"x4 3/16"x39 1/16" (16x106x992) (x8) 5/8"x3 3/8"x39 1/16" (16x86x992)

{. el a ) ; ll ° T_

H7 X FRAME BOARD - W4L21834 H8 X FRAME BOARD - W4121835
(x1) 15/16"x3 3/8"x44 13/16" (24x86x1138) (x1) 15/16"x3 3/8"x44 13/16" (24x86x1138)




OWNER'S MANUAL - PARTS IDENTIFICATION

WOOD COMPONENTS (NOT TO SCALE)

[

M6 DIVIDER BOARD - W4L20507
(x3) 5/8"x3 3/8"x11 3/16" (16x86x284)

L
H9 TRIM BOARD - W4L21429
(x1) 15/16"x3 3/8"x39 1/16" (24x86x992)

L] :
M5 DIVIDER BOARD - W4L20508
(x1) 5/8"x3 3/8"x11 3/16" (16x86x284)

|
|
o

N7 TRIANGLE BURST LEG - W4L21432
(x4) 5/8"x2 3/8"x6" (16x60x153)

i]
°
4
b
ﬂ({,{/

s
L]

o]

N1 CHICKEN RUN CLEAT - W4L21445
(x1) 5/8"x2 3/8"x37 1/16" (16x60x941)

Q o)

N6 TRIANGLE SUNBURST LEG -;N4L21431

N4 TIE STRAP - W4L17075

(x8) 5/8"x1 15/16"x3 1/8" (16x50x80) (x2) 5/8"x2 3/8"X7 5/8" (16x60x194

N5 FRONT DOOR CLEAT - W4L21430
(x1) 5/8"x2 3/8"x37 5/16" (16X60X948)
i I =
| |
P1 CLEAT - W4L20504 P2 FRAME BOARD - W4L20505
(x1)  17/16"x1 7/16"x11" (36x36x280) (x1) 1 7/16"x1 7/16"x26" (36x36x660)
P3 CLEAT - W4L20506 P5 BEAM - W4L20519
(x1) 17M16"x1 7/16"x13 13/16" (36x36x351) (x1) 17/16"x1 7/16"x36 15/16" (36x36x938)
P4 BEAM - W4L20518 P7 FRAME BOARD - W4L20775
(x1) 17/16"x1 7/16"x16 15/16" (36x36x430) (x1) 1 7/16"x1 7/16"x26" (36x36x660)
| : |
T1 BASE FRAME - W4L20491
(x2) 15/16"x1 5/16"x33 1/16" (24x34x840)
B . . i o o o 0
T4 FRAME BOARD - WA4L20511
(x2) 15/16"x1 5/16"x15 3/4" (24x34x400)

P6 FRAME BOARD - W4L20772
(x2) 17/16"x1 7/16"x10 7/16" (36x36x265)

T2 BASE FRAME - W4L20520
15/16"x1 5/16"x33 1/16" (24x34x840)

(x1)

T3 FRAME BOARD - W4L20509
(x1) 15/16"x1 5/16"x28 1/2" (24x34x724)

T5 FRAME BOARD - W4L20522
(x1)  15/16"x1 5/16"x28 1/2" (24x34x724)

.

T7 FRAME BOARD - W4L21438
15/16"x1 5/16"x33 1/16" (24x34x840)

(x1)



OWNER'S MANUAL - PARTS IDENTIFICATION

WOOD COMPONENTS (NOT TO SCALE)

FRO1
(x1)

FRONT DOOR - W2A04405

11/16"x13 5/16"x38 3/16" (27x338x970)

HAO1
(x2) 3 3/8"x37 7/8"x38 13/16" (86x962x986)

HEADER ASSEMBLY - W2A04406

(lel’())2 RIGHT TOP PANEL - W2A04413
X

a v 8 " ¥ [

[
| I

BP03 BACK TOP PANEL - W2A04416
(x1) 11/2"x13 1/16"x21 1/8" (38x332x536)

D
e,
o
L s
" ==, -
iR

NPO1 LEFT BOX PANEL - W2A04421
(x1) 2 1/2"x14"x17 5/16" (63x356x440)

11/2"x13 1/16"x20 7/8" (38x332x530)

BP02 BACK MIDDLE PANEL - W2A04414
(x1) 7/8"x12 15/16"x21 1/8" (22x329x536)

a - @ e

RPO1
(x1)

RIGHT CENTER PANEL - W2A04412
1 1/2"x9 3/4"x21 5/8" (38x248x530)

|

laa 2

" [

BPO1
(x1)

BACK BOTTOM PANEL - W2A04415
11/2"x12 15/16"x21 1/8" (38x329x536)

T

|

‘ . . .

a

LEFT BOTTOM PANEL - W2A04419
1 1/2"x12 15/16"x26 15/16" (38x329x685)

==t

===y
e °
- -
e -
s '
e

LPO1
(x1)

-
: @ =@ - = -

NP02 RIGHT BOX PANEL - W2A04422
(x1) 2 1/2"x14"x16 1/4" (63x356x440)

CRO1
(x1)

CHICKEN RAMP - W2A04425

19/16"x10 3/16"x30 3/4" (40x258x781)

NPO3 NESTING BOX BACK PANEL - W2A04477
(x1) 11/4"x14 3/16"x25 31/32" (32x360x660)

LP02 LEFT TOP PANEL - W2A04420

(x1)

11/2"x9 7/8"x26 15/16" (38x251x685)

T e v

BB01 BOX BASE - W2A04423

(x1) 2 1/16"x14 1/8"x27 15/16" (60x356x710)

]

]

RP03 CHICKEN DOOR WALL PANEL - W2A04625

(x1)

1 1/16"x16 1/8"x20 7/8" (27x410x530)




OWNER'S MANUAL - PARTS IDENTIFICATION

WOOD COMPONENTS (NOT TO SCALE)

s =
EQ gﬁﬁgﬁﬂ‘s’
S
=

5 %
== H
= —

"
=]

N —

=

SOy ——
—

| =

o [ ==
-—

—

= ——
=

- —

~ = -
L

CP01 FRONT LEFT CORNER PANEL - W2A04426 CP02 FRONT RIGHT CORNER PANEL - W2A04427

(x1) 10 1/16"x12 5/8"x38 9/16" (256x320x980) (x1) 10 1/16"x12 5/8"x38 9/16" (256x320x980)

T %0

T

TIrrrrrrray

i

/
(]

-

CP03 BACK RIGHT CORNER PANEL - W2A04428
10"x10 1/16"x38 9/16" (254x256x980)

CP04 BACK LEFT CORNER PANEL - W2A04429 MPO1 MESH PANEL - W2A04626 MP02 MESH PANEL - W2A04627
(x1)  10"x10 1/16"x38 9/16" (254x256x980) (x1)  15/16"x20"x40 15/16" (24x508x1040) 15/16"x20"x39 1/16" (24x508x992)
I [T - o
MP03 MESH PANEL - W2A04628 WMO01  WINDOW MESH - W2A04622 WMO02 TRIANGLE WINDOW MESH - W2A04623
(x1)  15/16"x20"x39 1/16" (24x508x992) (x2) 9/16"x8 9/16"x11 1/4" (14x218x286)  (x2) 13/16"x10 5/8"x30 5/16" (19x270x770)




OWNER'S MANUAL - PARTS IDENTIFICATION

WOOD COMPONENTS (NOT TO SCALE)

MP04 MESH PANEL - W2A04629 MP05 MESH PANEL - W2A04630

(x1)  15/16"x42 7/8'x45" (24.0x1089x1143) (x1)  15/16°x40 15/16"x45" (24x1040x1143)
MP06 MESH PANEL - W2A04631 MPO7 MESH DOOR PANEL - W2A04633
(x1) 15/16"x42 7/8"x45" (24.0x1089x1143) (x1)  15/16"x33 3/4"x36 5/8" (24xB58x931)



OWNER'S MANUAL - PARTS IDENTIFICATION

—
ACCESSORY COMPONENTS (NOT TO SCALE) '|| 0 |
O o |
(H:HL_%_ 'fJ
TliiL]
|
I — ——'Li J J)Euf%"i
b= — ‘l_— o | |

—J
A4MO00559 PULL HANDLE
(x1)

A4M02627 SCREW ON HASP LOCK
(x1)

A4M04578 PIANO HINGE 925mm
x1)
A4M00839 HANDLE W/LOCK

(x1)

A4MO02971 CARABINER
(x2)

A4M04004 29 GA SHEETING
(x4)

?4;;104005 29 GA SHEETING
X

A4M04006 ROOF EDGE TRIM
(x2)

A4M04007 ROOF EDGE TRIM
(x2)

A4M03459 SWING HOOK LATCH
(x1)

A4M04009 RIDGE CAP
(x1)

A4MO04010 29 GA SHEETING
(x2)

A4MO04011
(x1)

PIANO HINGE 586mm 1(&%&04012 ROOF EDGE TRIM
X



OWNER'S MANUAL - PARTS IDENTIFICATION

y
\
) - —
A
1 NESTING MAT
(x1)
S |[E
o |

9240247 CHICKEN COOP DOOR
(x1) W/SOLAR PANEL

A4MO04722 CHICKEN RAMP L BRACKET
(x2)

A4M02941 ANCHORING BRACKET
(x4)

ACCESSORY COMPONENTS (NOT TO SCALE)

P \\
’/ ™, T
/ Y
/// I‘|I
L
ABP01099 FLOOR MAT A6P01100 NESTING MAT
(x1) (x1)
_,\ o o ﬂﬁWﬁm‘l Q
N ° fne!
N\ SSroTERTY
f\?‘?00573 POST FOOT 3x3 A4M02158  BYD ID TAG PATIO
X

(x1)

A4M04737 CHICKEN RAMP BRACKET A4M01785 ANGLE BRACKET
(x1) (x13)

s

e U Sl

\.ff___ ___s.:,- ?I ;I |I “‘\

(e

L

A4AM04831 L BRACKET A100093 HINGE
(x10) (x3)

A4M02091 GROUND STAKE REBAR
(x4)

10



OWNER'S MANUAL - PARTS IDENTIFICATION

Hardware Components

=N =

>
J =
H100147 | TORX BIT
(x1) T-30

H101100 | MAGNETIC

(x1) DRIVER H100764 | SCREW SETTER

(x1)

H100411 | SCREW PFH BLK |
(x5) | 8x 5/8

H101106 | SOCKET DRIVER
x1) |

H100395 | SCREW PFH BLK
(x10)| 8x 3/4

H100114 | TORX WRENCH

H100816 | SCREW PFH BLK (x1)| T-30

(x8)| 8x7/8 ﬁT

I

H100804| T-NUT BLK é H100408 | SCREW PWH BLK
H100385| SCREW PFH BLK (x27)| 8/32 (x4) 18x 172
(x6)] 8x1
H100380 | SCREW PFH BLK | H100202 §C§E8W PWH BLK
(x20) | 8x11/8 (x26) 1 8 X
\I | H100398 | T-NUT BLK —
L~ (x14) | 1/4
H100387 | SCREW PFH BLK H100797 | SCREW PWH BLK
(x13) | 8x 1 1/4 0 - (x44) | 8x 1
N J a
/I | T
H100200 | SCREW PFH BLK H100536 | SCREW PWH BLK
(x147)| 8x 1 1/2 (x88) | 8x 1
N H100379 | T-NUT BLK :
~ ' (x4)| 5/16
H100382 | SCREW PFH BLK H100823 | SCREW PWH BLK
(x27)| 8 x 1 3/4 x7)18x11/2
\I |
L~
H100391 | SCREW PFH BLK
29)| 8x2
\l (x29) | X
H100821 | SCREW PFH BLK
KL (x2)| 8x23/4
[ I
" H100201 | SCREW PFH BLK ""°°43%5} ‘éVA?g'ER LOCK EXT BLK
 (x17)[8x21/2 (x36)| 6 x
[ |
H100478 | WASHER FLAT BLK
" H100362 | SCREW PFH BLK @[ > (x2) I 8y 27
(x24) | 8x 3 H101117 | SCREW WOODGRIP
\J . . (x44) | 10- 16 x 3/4
/H101109 SCREW PFH BLK
(x4)| 8x31/2
H100627 | SCREW PFH BLK H100404 | NUT BARREL WH BLK

(x40)

6 x3/4

(x16)| 1/4 x 5/8

1"




OWNER'S MANUAL - PARTS IDENTIFICATION

Hardware Components

H101111 | BOLT WH BLK
(x14) | 174 x 3/4

| { H100171 | BOLT WH BLK
(x2) | 1/4 x 1

(x4) | 1/4x11/2

|1 H100999 | BOLT WH BLK
(x4) | 1/4x21/2

[ H100406 | BOLT WH BLK
[“}

H101284 | BOLT WH BLK
(x2) | 1/4x23/4

L

|1 H101127 | BOLT WH BLK
(x4) | 1/4x31/2

| —

H100460| LAG SCREW WH BLK
(x4)| 1/4x 1

H100468 | BOLT WH BLK
(x4)] 5/16 x 1

H100807 | SCREW POH-MS BLK
(x15) | 8/32x 1 1/8

(]]I J

H100806 | SCREW POH-MS BLK
(x8) | 8/32x11/8

) |

H101076 | SCREW POH-MS BLK
(x2) | 8/32x 1 1/4

QD J

H101077 | SCREW POH-MS BLK

H100564| LAG SREW WH BLK
(x8)| 1/4 x 4

H101144| LAG SCREW WH BLK
(x2)| 5/16 x 1 3/4

FLIDDD“I L

12

(x2) | 8/32x13/8

H101165 | CONCRETE ANCHOR BLK
(x4) | 3/8x3



16 | H100200 SCREW PFH 8x1 1/2 BLK

STEP 1 - CHICKEN COOP ASSEMBLY [ 0¥ "ARTRUNBER | DESCRIETOR

] @

B1 BASE SUPPORT - W4L20492
y » B3 BASE SUPPORT - W4L21439
(x1) 3"x3"x17 15/16" (76x76x456) (x1) 3'x3'%17 15/16" (76x76x456)

-] o

B2 BASE SUPPORT - WAL20525
\SE ! B4 SUPPORT BOARD - WAL21440 AGP00573 POST FOOT 3x3
fx1) FIAATAS10% (ToxTOxAE) (x1) 3"x3"'x17 15/16" (76x76x456) (x4)

USING AN 1/8" [3mm] DRILL BIT,
USE A6P00573 AS A GUIDE TO

DRILL PILOT HOLES. NOTE PILOT HOLES

! B2 (x1)
o : BASE SUPPORT

B3 (x1)
SUPPORT BOARD
200 (x16)
SCREW - 1 1/2"
B1 (x1)
BASE SUPPORT
573 (x4)
POST FOOT 3x3
B4 (x1)

SUPPORT BOARD

13



STEP 2 - CHICKEN COOP ASSEMBLY [QrY]PART NUMBER [ DESCRIPTION
4 H100405 WASHER LOCK EXT 6x15
4 H100564 LAG SCREW WH 1/4x4 BLK
/
E1 CORBEL - W4L20496 E2 CORBEL - W4L20771
(x2) 1 7/16"x3 3/8"x8 1/4" (36x86x210) (x2) 17/16"x3 3/8"x8 1/4" (36x86x210)

- ALIGN PILOT HOLES.

564 (x4)
LAG SCREW - 4"

E2 (x1)
E2 (1) CORBEL
CORBEL
E1 (x1)
CORBEL

E1 (x1)
CORBEL

405 (x4)
WASHER - 6x15

NOTE PILOT ‘
HOLE LOCATIONS l

B1 BASE SUPPORT ASSEMBLY ‘

‘ O FROM STEP 1

‘ 1 B2 BASE SUPPORT ASSEMBLY
FROM STEP 1

14



STEP 3 - CHICKEN COOP ASSEMBLY

E1 CORBEL - W4L20496
(x2) 1 7/16"x3 3/8"x8 1/4" (36x86x210)

- ALIGN PILOT HOLES.

564 (x4)
LAG SCREW - 4"

E1 (x1)
CORBEL

NOTE PILOT
HOLE LOCATIONS

Wilo®:

QTY | PART NUMBER | DESCRIPTION

4 H100405 WASHER LOCK EXT 6x15

4 H100564 LAG SCREW WH 1/4x4 BLK
/

E2 CORBEL - W4L20771
(x2) 17/16"x3 3/8"x8 1/4" (36x86x210)

E2 (x1)
CORBEL

—7

7

E1 (x1)
CORBEL

E2 (x1)
CORBEL

405 (x4)
WASHER - 6x15

B3 BASE SUPPORT ASSEMBLY
FROM STEP 1

\34 SUPPORT BOARD ASSEMBLY

FROM STEP 1

15




PART NUMBER

DESCRIPTION

STEP 4 - CHICKEN COOP ASSEMBLY (™

H100382

SCREW PFH 8x1 3/4 BLK

T1 BASE FRAME - W4L20491
(x2) 15/16"x1 5/16"x33 1/16" (24x34x840)

J4 FLOOR BRACE - W4L20773
(x1) 15/16"x2 3/8"x37 3/16" (24x60x944)

- ALIGN PILOT HOLES.

NOTE PILOT HOLES FOR

T1 (x1)
ORIENTATION BASE FRAME

J4 (x1)
FLOOR BRACE

FACE UPWARDS

382 (x4)
SCREW - 1 3/4"

16

NOTE PILOT HOLES




STEP 5 - CHICKEN COOP ASSEMBLY

T7 FRAME BOARD - W4L21438
(x1) 15/16"x1 5/16"x33 1/16" (24x34x840)

T2 BASE FRAME - W4L20520
(x1) 15/16"x1 5/16"x33 1/16" (24x34x840)

QTY [ PART NUMBER | DESCRIPTION
16 H100391 SCREW PFH 8x2 BLK
T BASE FRAME

(x1) FROM STEP 4

- ALIGN PILOT HOLES.

T7 (x1)
FRAME BOARD

B3 BASE SUPPORT
FROM STEP 3

NOTE PILOT HOLE LOCATIONS
FOR ORIENTATION

B4 SUPPORT BOARD
FROM STEP 3

B1

T BASE FRAME
FROM STEP 4

T2 (x1)

e | -
A

BASE SUPPORT.

FROM STEP 2

B2 BASE SUPPORT
FROM STEP 2



STEP 6 - CHICKEN COOP ASSEMBLY [QTY]PART NUMBER [ DESCRIPTION

46| 1100200 SCREW PFH 8x1 1/2 BLK
: . : 11_| H100387 SCREW PFH 8x1 1/4 BLK
L3 END FLOOR BOARD - W4L20494
(x2) 5/8"x4 3/16"x39 1/16" (16x106x992)
M1  FLOOR BOARD - W4L20493
(x9) 5/8"x3 3/8"x39 1/16" (16x86x992)
- ALIGN PILOT HOLES.
- H100200 SCREWS AROUND THE OUTSIDE OF THE FLOOR. 200 (46
- EVENLY SPACE FLOOR BOARDS. Ay e L

L3 (x2)
END FLOOR BOARD

387 (x11)
SCREW - 1 1/4"

M1 (x9)
FLOOR BOARD

Vi

Ve
T

18



STEP 7 - CHICKEN COOP ASSEMBLY

MP02 MESH PANEL - W2A04627
(x1)  15/16"x20"x39 1/16" (24x508x992)

QTY

PART NUMBER

DESCRIPTION

12

H100200

SCREW PFH 8x1 1/2 BLK

- ALIGN PILOT HOLES.

IEANERY

MP02 (x1)
MESH PANEL

v
/"\
|25

200 (x12) /<

SCREW -1 1/2"

19

B2
BASE SUPPORT




STEP 8 - CHICKEN COOP ASSEMBLY  [GTY[PARTNUMBER [DESCRIPTION

12 [ H100200

MP0O1 MESH PANEL - W2A04626
(x1) 15/16"x20"x40 15/16" (24x508x1040)

- ALIGN PILOT HOLES.

3

i e Y

T

MESH PANEL

FLUSH

200 (x12)
SCREW -1 1/2"

20



STEP 9 - CHICKEN COOP ASSEMBLY

MP03 MESH PANEL - W2A04628
(x1) 15/16"x20"x39 1/16" (24x508x992)

QTY

PART NUMBER

DESCRIPTION

12

H100200

SCREW PFH 8x1 1/2 BLK

- ALIGN PILOT HOLES.

MPO3 (x1)
MESH PANEL

200 (x12) :
SCREW -1 1/2 - [

21

raal

SUPPORT BOARD




STEP 10 - CHICKEN COOP ASSEMBLY [T PARTNUMBER | DESCRIPTION

6 H100200 SCREW PFH 8x1 1/2 BLK

H9 TRIM BOARD - W4L21429
(x1) 15/16"x3 3/8"x39 1/16" (24x86x992)

- ALIGN PILOT HOLES.

S

/ \%@é N

™
A
\'\
NN

™ =
[ =

N %}
200 (x6)
SCREW -11/2"
H9 (x1)

TRIM BOARD

22



STEP 11 - CHICKEN COOP ASSEMBLY [arv

PART NUMBER

DESCRIPTION

H100382

SCREW PFH 8x1 3/4 BLK

H100200

SCREW PFH 8x1 1/2 BLK

q 1

[T

CP04 BACK LEFT CORNER PANEL - W2A04429
(x1) 10"x10 1/16"x38 9/16" (254x256x980)

- ALIGN PILOT HOLES. CP04 (x1)
BACK LEFT CORNER PANEL

200 (x1)

_NOTE NOTCH
LOCATION

23

SCREW -1 1/2"

BACK SIDE OF PANEL

~~__ NOTE NOTCH

LOCATION

382 (x4)
SCREW - 1 3/4"



STEP 12 - CHICKEN COOP ASSEMBLY

@\\\\\\\\\%

CP03 BACK RIGHT CORNER PANEL - W2A04428
(x1) 10"x10 1/16"x38 9/16" (254x256x980)

QTyY

PART NUMBER

DESCRIPTION

H100200

SCREW PFH 8x1 1/2 BLK

- ALIGN PILOT HOLES. : CP03 (x1)

FLUSH

I

\/
I

\

\

BACK RIGHT CORNER PANEL —1

NOTE NOTCH
LOCATION

||,L

NOTE NOTCH

BACK SIDE OF PANEL

]

LOCATION

200 (x4)
SCREW - 1 1/2"



STEP 13 - CHICKEN COOP ASSEMBLY [QTY]PART NUMBER | DESCRIPTION
10 H100797 SCREW PWH 8x1 BLK
3 H100823 SCREW PWH 8x1 1/2 BLK
BP03 BACK TOP PANEL - W2A04416 BP02 BACK MIDDLE PANEL - W2A04414 BP01 BACK BOTTOM PANEL - W2A04415
(x1) 1 1/2"x13 1/16"x21 1/8" (38x332x536) (x1) 7/8"x12 15/16"x21 1/8" (22x329x536) (x1) 1 1/2"x12 15/16"x21 1/8" (38x329x536)
- ALIGN PILOT HOLES.
STAPLES TOWARD

797 (x10) f )
SCREW - 1" .
BP03 (x1) T

BACK TOP PANEL™ | | |4

BP02 (x1) '
BACK MIDDLE PANEL /

BP01 (x1)
BACK BOTTOM——7 ' %
PANEL

STAPLES TOWARD K

THE BOTTOM

823 (x3)
SCREW - 1 1/2"

THE TOP

NOTE PILOT HOLE
LOCATION

/_j_

xx\"‘;-_ —

/3
s
&
i
/A0

«25




SET CHICKEN COOP
ASSEMBLY TO THE SIDE

26



8 H100797 SCREW PWH 8x1 BLK

[

STEP 14 - FRONT LEFT CORNER PANEL [3TY | PART NUMBER | DESCRIPTION

777 /7;?'1!!/

CP01 FRONT LEFT CORNER PANEL - W2A04426 WM01  WINDOW MESH - W2A04622
(x1) 10 1/16"x12 5/8"x38 9/16" (256x320x980) (x1) 9/16"x8 9/16"x11 1/4" (14x218x286)

CPO1 (x1)
FRONT LEFT CORNER PANEL

o

=
==

-

WMO1 (x1) _~
WINDOW MESH™ 1

USING AN 1/8" [3mm] DRILL
BIT, USE WM01 AS AGUIDE—{|| o © =1 |
TO DRILL PILOT HOLES

0LF_ 1
-

0

|
S Al

t\ \%ﬁ% I 10 111 1L i Uh~ IS gl\'.l
5
= =O0—— =
S S _

I | o e

IIHEN \{ 1N

|
UHERER R

-
Al ke
| oL
0 ———/3\__._.
u NN,
i

797 (x8) __M
SCREW - 1" o I 14
(] l




SET FRONT LEFT CORNER PANEL
ASSEMBLY TO THE SIDE

28



QTY | PART NUMBER | DESCRIPTION
STEP 15 - FRONT RIGHT CORNER PANEL [Z7[PARTNUBER [ DESCRPTION ____
C - WMO01 WINDOW MESH - W2A04622
&??2 1(|]: 5?3‘11?%';:&?5? gF\;!I\l 6%?2'35%:]3%'6)(;;(2]?0442? (x1) 9/16"x8 9/16"x11 1/4" (14x218x286)

CP02 (x1)
FRONT RIGHT CORNER PANEL

ey

N

\CI_

AW

\ﬁ

N

J oy o WMO1 (x1)
) |~ WINDOW MESH

USING AN 1/8" [3mm] DRILL
L ™—BIT, USE WM01 AS A GUIDE

——
F——
o \,( TO DRILL PILOT HOLES

¥ 4

IRENERIIEEN
IR IIJ RN

|
a1 ]

iINENENIIEEEE

N

|l 797 (x8)

N | SCREW - 1"




SET FRONT RIGHT CORNER PANEL
ASSEMBLY TO THE SIDE

30



DESCRIPTION

STEP 16 - CHICKEN COOP ASSEMBLY |ATY[PART NUMBER

4 H100382 SCREW PFH 8x1 3/4 BLK
. #f” 2 H100200 SCREW PFH 8x1 1/2 BLK
e
A
o5
il 1%
=
11
1] =
11
=
FRONT RIGHT CORNER PANEL
(x1) FROM STEP 15
- ALIGN PILOT HOLES. BACK SIDE OF PANEL

FROM STEP 15

/

HIIIIIY

44

7 4
TEE L&
i &

FRONT RIGHT CORNER PANEL

200 (x2)
SCREW -1 1/2"

\ 382 (x4)

SCREW -1 3/4"




STEP 17 - CHICKEN COOP ASSEMBLY [QTY [ PART NUMBER | DESCRIPTION

6 H100797 SCREW PWH 8x1 BLK
2 H100382 SCREW PFH 8x1 3/4 BLK

IR
RP03 CHICKEN DOOR WALL PANEL - W2A04625
(x1) 1 116"x16 1/8"x20 7/8" (27x410x530)

- ALIGN PILOT HOLES.

==

' D'\l" .
\1 RP03 (x1)
: . CHICKEN DOOR WALL PANEL
f 1 797 (XS)
=~ SCREW - 1"
. ﬁe/ . ]
\ " . 382 (x2)
o ‘ : l SCREW - 1 3/4"
[ & 4 _ e
) ' FLUSH PANEL| | /
ey , BOTTOMS
/
' 32




7 H100797 SCREW PWH 8x1 BLK

STEP 18 - CHICKEN COOP ASSEMBLY | 9TY} PART NUMBER | DESCRIPTION

RP02 RIGHT TOP PANEL - W2A04413 RP01 RIGHT CENTER PANEL - W2A04412
(x1) 11/2"x13 1/16"x20 7/8" (38x332x530) (1x) 1 1/2"x9 3/4"x21 5/8" (38x248x530)

- ALIGN PILOT HOLES.

FLUSH PANEL
TOPS RPO1 (x1)
RIGHT CENTER PANEL

RP02 (x1
NOTE PILOT HOLE
‘ LOCATIONS RIGHT TOP PANEL

797 (x7)
SCREW - 1"




QTY | PART NUMBER | DESCRIPTION
STEP 19 - CHICKEN COOP ASSEMBLY 4 | H100382 SCREW PFH 8x1 3/4 BLK
NS 1 H100200 SCREW PFH 8x1 1/2 BLK
N||=

FRONT LEFT CORNER PANEL
(x1) FROM STEP 14

- ALIGN PILOT HOLES.

FRONT LEFT CORNER PANEL
FROM STEP 14

382 (x4)
SCREW - 1 3/4"

BACK SIDE OF CHICKEN COOP
IS HIDDEN FOR DETAIL




STEP 20 - CHICKEN COOP ASSEMBLY [QTY]PART NUMBER | DESCRIPTION
3 | H100382 SCREW PFH 8x1 3/4 BLK
| T | H100797 SCREW PWH 8x1 BLK
LP01 LEFT BOTTOM PANEL - W2A04419
(x1) 1 1/2"x12 15/16"x26 15/16" (38x329x685)
- ALIGN PILOT HOLES.
’-r L] L]
. 797 (x1)
LPO1 (x1 Cqu
et S rom panEL—] . SCREW -1
_\ - -
' \' - -
F 2 . oy ! N o r
4" ]||T 7 i y | i I

FLUSH PANEL
BOTTOMS

382 (x3)
SCREW -1 3/4"

-J- -/- -

P

1 RIGHT SIDE OF CHICKEN COOP
=T IS HIDDEN FOR DETAIL




SET CHICKEN COOP
ASSEMBLY TO THE SIDE

36



STEP 21 - NESTING BOX ASSEMBLY [arv

L

NPO1 LEFT BOX PANEL - W2A04421
(x1) 2 1/2"x14"x17 5/16" (63x356x440)

PART NUMBER

DESCRIPTION

H100201

SCREW PFH 8x2 1/2 BLK

4

NP02 RIG

(x1) 21/2"

_HT BOX PANEL - W2A04422
x14"x17 5/16" (63x356x440)

P6 FRAME BOARD - W4L20772
(x2) 17/16"x1 7/16"x10 7/16" (36x36x256)

- ALIGN PILOT HOLES.

NP02 (x1)
RIGHT BOX PANEL

NOTE PILOT HOLE
LOCATIONS

NOTE PILOT HOLES ON P6 BOARD _|
ARE CLOSER TO EDGES

11/16"

P6 (x2)
FRAME

[27mm)]

BOARD

37

201 (x6)

SCREW -2 1/2"

NPO1 (x1)
LEFT BOX PANEL




STEP 22 - NESTING BOX ASSEMBLY
T T 1

QTY | PART NUMBER

DESCRIPTION

2 H100821

SCREW PFH 8x2 3/4 BLK

P3 CLEAT - W4L20506

(x1) 17/16"x1 7/16"x13 13/16" (36x36x351)

BB01 BOX BASE - W2A04423
(x1) 2 3/8"x14"x27 15/16" (60x356x710)

P1 CLEAT - W4L20504

(x1) 17/16"x1 7/16"x11" (36x36x280)

- ALIGN PILOT HOLES

P1 (x1)
CLEAT @;
N}

P3 (x1)
CLEAT

NOTE PILOT HOLES

BBO1 (x1)
BOX BASE

38

821 (x2)
SCREW - 2 3/4"




STEP 23 - NESTING BOX ASSEMBLY

3

M5 DIVIDER BOARD - W4L20508 M6 DIVIDER BOARD - W4L20507
(x1) 5/8"x3 3/8"x11 3/16" (16x86x284) (x3) 5/8"x3 3/8"x11 3/16" (16x86x284)

- NO HARDWARE REQUIRED FOR THIS STEP.

- SLIDE BOARDS INTO CHANNEL IN ORDER SHOWN BELOW.

M5 (x1)

DIVIDER BOARD

M6 (x3)

/_ DIVIDER BOARD

39



STEP 24 - NESTING BOX ASSEMBLY [ QTY | PART NUMBER | DESCRIPTION

2 H100382 SCREW PFH 8x1 3/4 BLK
2 H100201 SCREW PFH 8x2 1/2 BLK

P2 FRAME BOARD - W4L20505
(x1) 1 7/16"x1 7/16"x26" (36x36x660)

P7 FRAME BOARD - W4L20775
NP03 NESTING BOX BACK PANEL - W2A04477 (x1) 1 7/16"x1 7/16"x26" (36x36x660)
(x1) 1 1/4"x14 1/8"x26" (32x360x660)

- ALIGN PILOT HOLES

P2 (x1)
FRAME BOARD 201 (x2)

SCREW -2 1/2"

P7 (x1)
FRAME BOARD

NOTE PILOT
HOLES

NOTE BOARDS
ORIENTATION

NPO3 (x1)
NESTING BOX BASE BOX

BACK PANEL ® ASSEMBLY
FROM STEP 8

382 (x2)
SCREW -1 3/4"

40



PART NUMBER

DESCRIPTION

STEP 25 - NESTING BOX ASSEMBLY |

H100382

SCREW PFH 8x1 3/4 BLK

H100362

SCREW PFH 8x3 BLK

S |

NPO1 LEFT BOX PANEL ASSEMBLY NP02 RIGHT BOX PANEL ASSEMBLY
(x1) FROM STEP 21 (x1) FROM STEP 21

- ALIGN PILOT HOLES.

TIP INSTALL NP01 & NP02 PANELS BEFORE FASTENING 382 SCREW

NP01 LEFT BOX PANEL
ASSEMBLY
FROM STEP 21

BASE BOX ASSEMBLY
FROM STEP 9

382 (x2)
SCREW - 1 3/4"

4

NP02 RIGHT BOX PANEL
ASSEMBLY
FROM STEP 21

362 (x8)

SCREW - 3"




STEP 26A - NESTING BOX ASSEMBLY

E3 CORBEL - W4L21297
(x2) 1 7/16"x3 3/8"x15" (36x86x380)

398 (x4)
T-NUT - 1/4"

E3 (x2)
CORBEL

42

PART NUMBER

DESCRIPTION

H100398

T-NUT 1/4 BLK




STEP 26B - NESTING BOX ASSEMBLY

8]
8]

CORBEL W/ T-NUTS
FROM STEP 26A

PART NUMBER

DESCRIPTION

H100405

WASHER LOCK EXT 6x15

H101127

BOLT WH 1/4x3-1/2 BLK

- HAND TIGHTEN ONLY

1127 (x4) /
BOLT - 3-1/2"

-

<l

405 (x4)
WASHER - 6x15

NOTE T-NUTS
TOWARD INSIDE

CORBEL W/ T-NUTS,
FROM STEP 26A




PART NUMBER

DESCRIPTION

STEP 26C - NESTING BOX ASSEMBLY oty

H100398

TNUT-1/4" BLK

NESTING BOX ASSEMBLY
FROM STEP 26B

) \393 (x4)
E | TNUT-1/4 w/
| \ \
N
| i 8
& y
J)
2( | lx | #ﬁﬁ
N - I ——— ——-‘—————‘;‘r'
"‘T e — :'/

\ BACK SIDE OF NESTING BOX
| IS HIDDEN FOR DETAIL

44




STEP 27 - CHICKEN COOP ASSEMBLY [2TY | PARTNUMBER | DESCRIPTION
6 H100405 WASHER LOCK EXT 6x15
Jra——— 5 H100391 SCREW PFH 8x2 BLK
4 H100999 BOLT WH 1/4x2 1/2 BLK
2 H101284 BOLT WH 1/4x2 3/4 BLK
2 H100398 T-NUT 1/4 BLK
(x1) FROM STEP 26
- EXTRA PEOPLE ARE HELPFUL FOR THIS STEP.
-INSTALL T-NUTS FIRST. o,
- ALIGN PILOT HOLES. 405 (x4) T
WASHER - 6x15 .
999 (x4) ' .
- " . _____________________-———-
1284 (x2) BOLT -2 1/2 '
BOLT - 2 3/4"
IIE=N
\ |
1 A4
T\
. )
/ 1
405 (x2)
WASHER - 6x15
391 (x5)
SCREW - 2"
398 (x2) A J
T-NUT - 1/4" N\ ) R - S
i \"\ - - - ‘!“m“‘“‘ I f
vl ) ' im“ﬂ““ln —
Vi ’ liln‘ RIGHT SIDE OF CHICKEN COOP

|
||l - IS HIDDEN FOR DETAIL




STEP 28 - CHICKEN COOP ASSEMBLY [ QTY | PART NUMBER | DESCRIPTION
2 | H100797 SCREW PWH 8x1 BLK
g B

LP02 LEFT TOP PANEL - W2A04420

(x1) 11/2"x9 7/8"x26 15/16" (38x251x685)

LP02 (x1
- ALIGN PILOT HOLES. 797 (x4) LErs OP PANEL N
FLUSH PANEL SCREW -1 , ﬁf#—-—-———""ﬁﬂ\\
TOPS _-.—.—.—.—_—.—.—.—.—.—.——.—.—.—.—.—_—.—_-_—_-_-_. ' , f | '

‘-'_""::E'_-___

RIGHT SIDE OF CHICKEN COOP
IS HIDDEN FOR DETAIL




SCREW PFH 8x1 1/4 BLK

H100387

QTY | PART NUMBER | DESCRIPTION

2

STEP 29 - CHICKEN COOP ASSEMBLY

ix1) 1 7/16"x1 7/16"x16 15/16" (36x36x430)

P4 BEAM - W4L20518

o

/

7 ‘\ﬂ\\N \\\

- EXTRA PEOPLE ARE HELPFUL FOR THIS STEP.

- ALIGN PILOT HOLES.

Y/

74
4

N\\mﬂ_

11/4"

/A \\, \\\ \\ \

\%\

//oo .

387 (x2)
SCREW




STEP 30 - CHICKEN COOP ASSEMBLY

. B

ABPO1100  NESTING MAT AGP01099  FLOOR MAT AGPO1578 NESTING MAT
(x1) (x1) (x1)

- FLOOR MATS HAVE BEEN PROVIDED.
- INSTALL MATS AS SHOWN BELOW.

1099 (x1)
FLOOR MAT

TEXTURED SIDE OF
MATS FACE UPWARDS

1578 (x1)
NESTING MAT

1100 (x1) -
NESTING MAT ™ \\\

T
=]

SE=te




STEP 31 - CHICKEN COOP ASSEMBLY

o o }

o O

N4 TIE STRAP - W4L17075
(x8) 5/8"x1 15/16"x3 1/8" (16x50x80)

QTY

PART NUMBER

DESCRIPTION

16

H100536

SCREW PWH 8x1 1/4 BLK

- ALIGN PILOT HOLES.

536 (x16)
SCREW - 1 1/4"

N4 (x8)
TIE STRAP




SET CHICKEN COOP
ASSEMBLY TO THE SIDE

50



STEP 32 - HEADER ASSEMBLY QTY | PART NUMBER | DESCRIPTION

4 H100201 SCREW PFH 8x2 1/2 BLK

HAO1 HEADER ASSEMBLY - W2A04406
(x2) 3 3/8"x37 7/8"x38 13/16" (86x962x986)

- ALIGN PILOT HOLES.

201 (x4)
SCREW - 2 1/2"

NOTE PILOT HOLE LOCATIONS
& ORIENTATION

HAO01 (x2)

51



NUMBER | DESCRIPTION

SCREW PWH 8x1 1/4 BLK




STEP 34 - CHICKEN COOP ASSEMBLY |QTY|PART NUMBER | DESCRIPTION

2 H100382 SCREW PFH 8x1 3/4 BLK

P5 BEAM - W4L20519
(x1) 17/16"x1 7/16"x36 15/16" (36x36x938)

- ALIGN PILOT HOLES.

P5 (x1
BE;(AM) o 382 (x2)
_A SCREW -1 3/4"




DESCRIPTION

SCREW PFH 8x1 1/2 BLK

T-

NUT 8/32 BLK

PART NUMBER

H100200
H100804

QTy
7
4

T
[25 mm]

N5 BOARD OVERHANGS
804 (x4)
T-NUT 8/32"

INTO DOOR GAP

N5 FRONT DOOR CLEAT - W4L21430
(x1) 5/8"x2 3/8"x37 5/16" (16X60X948)

STEP 35 - CHICKEN COOP ASSEMBLY

- INSTALL T-NUTS FIRST.
- ALIGN PILOT HOLES.

A
Y

SCREW -1 1/2"

RONT DOOR CLEAT
200 (x7)

N5 (x1)

s I
\\ I

) i )
/it
GTTITIITE)
),

i




STEP 36 - CHICKEN COOP ASSEMBLY [QTY | PART NUMBER | DESCRIPTION
2| H100405 WASHER LOCK EXT 6x15
2| H100406 BOLT WH 1/4x1 1/2 BLK
4| H100398 T-NUT 1/4 BLK

L1 GABLE BOARD - W4L20514 L2 GABLE BOARD - W4L20774
(x2) 5/8"x4 7/16"x25 5/16" (16x112x643) (x2) 5/8"x4 7/16"x25 5/16" (16x112x643)
- INSTALL T-NUTS FIRST. 406 (x4)
BOLT -1 1/2"
405 (x4)

WASHER - 6x15

L1 (x2)
GABLE BOARD

FLUSH ENDS

L2 (x2)
GABLE BOARD

398 (x4)
T-NUT - 1/4"

FLUSH ENDS




STEP 37 - CHICKEN COOP ASSEMBLY

<
» &

Ny
T
T s -

]|
1

WMO02 TRIANGLE WINDOW MESH - W2A04623
(x2) 13/16"x10 5/8"x30 5/16" (19x270x770)

QTyY

PART NUMBER

DESCRIPTION

24

H100536

SCREW PWH 8x1 1/4 BLK

- ALIGN PILOT HOLES.

- AFTER COMPLETION OF STEP 37, REPEAT STEP ON
OPPOSITE BACK WALL

WMO02 (x1)

TRIANGLE WINDOW MESH

536 (x12)
SCREW - 1 1/4"

L

Z

o

Ll




- QTY | PART NUMBER | DESCRIPTION
STEP 38 CHICKEN COOP ASSEMBLY 24 H100536 SCREW PWH 8x1 1/4 BLK
4 H100823 SCREW PWH 8x1 1/2 BLK
° © ° ‘::Q‘\“\
)
I." . P e o///

G1 TRIANGLE SUNBURST - W4L21437 N7 TRIANGLE BURST LEG - W4L21432 N6 TRIANGLE SUNBURST LEG - W4L21431
(x2) 15/16"x5 1/4"x10 7/16" (24x134x265) (x4) 5/8"x2 3/8"x6" (16x60x153) (x2) 5/8"x2 3/8"x7 5/8" (16x60x194)

- TRIANGLE SUNBURST IS ON THE
OUTSIDE OF THE WIRE MESH.

- AFTER COMPLETION OF STEP 38, REPEAT STEP ON

OPPOSITE BACK WALL.
N6 (x1)
o TRIANGLE SUNBURST LEG
o |
' G1 (x1)
- TRIANGLE SUNBURST

N7 (x2)
TRIANGLE BURST LEG

> @ v 536 (x12)
SCREW -1 1/4"
® ! 823 (x2)
T T | SCREW - 1 1/2"
[ | ' INSTALL 1 1/2"
i . SCREW FIRST
| '
|
0
Al
| '
i |
fi
e
i
Iy .




STEP 39 - CHICKEN COOP ASSEMBLY &

PART NUMBER | DESCRIPTION

8 H100200 SCREW PFH 8x1 1/2 BLK
H1 ROOF CLEAT - W4L20499
(x2) 15/16"x3 3/8"x38 13/16" (24x86x986)
- EXTRA PEOPLE ARE HELPFUL FOR THIS STEP.
- ALIGN PILOT HOLES.
200 (x8)
SCREW -1 1/2"
FLUSH ALL
TOP EDGES
< H1 (x2)
] * ° ROOF CLEAT
@
] L “L ] 2 .?
@ & —t T_ M @ a
] (.
e — -] |
Z | (] |
[ = =
® =3 : -| Lo |




STEP 40 - CHICKEN COOP ASSEMBLY

[e o = )

J2 ROOF CLEAT - W4L20512

(x4) 15/16"x2 3/8"x30 1/16" (24x60x764)

QTY | PART NUMBER

DESCRIPTION

12 | H100200

SCREW PFH 8x1 1/2 BLK

- EXTRA PEOPLE ARE HELPFUL FOR THIS STEP.

- PREDRILL PILOT HOLES USING 1/8" [3mm] DRILL BIT.

NOTE PILOT HOLES
FOR ORIENTATION

FLUSH ALL
TOP EDGES

I

FLUSH SEAMS

J2 (x4)
ROOF CLEAT
]
® &
| @
1 J o :
o b | N2 B
® @
L ] @ ® ! d
' p 200 (x12)
, SCREW -1 1/2"
- ' | t
L] | t
| t

59




QTY | PART NUMBER

DESCRIPTION

STEP 41 - CHICKEN COOP ASSEMBLY
16 H100362

H3 ROOF CLEAT - W4L20515
(x2) 15/16"x3 3/8"x40 1/16" (24x86X1018)

SCREW PFH 8x3 BLK

J3 ROOF CLEAT - W4L20516
(x2)

15/16"x2 3/8"x40 1/16" (24x60x1018)

- ALIGN PILOT HOLES.

362 (x16)
SCREW - 3"

FLUSH ALL TOP
EDGES & ENDS

H3 (x2)
ROOF CLEAT

J3 (x2)
ROOF CLEAT




STEP 42A - CHICKEN COOP ASSEMBLY

A4MO4004 29 GA SHEETING ml\)ncmoos 29 GA SHEETING
(x2) X

WARNING:

- GLOVES ARE RECOMMENDED WHEN HANDLING STEEL ROOF SHEETS.

- REMOVE BLUE FILM FROM ROOF PANELS.

- ORIENT ROOF PANELS AS SHOWN.

- START BY FLUSHING THE FIRST SHEET WITH THE SIDE OF J2 ROOF CLEAT.
THEN MARK WHERE NEXT SHEET WILL LAND AS SHOWN BELOW.
TO ENSURE THE PANELS WILL ALIGN CORRECTLY. THE LAST SHEET SHOULD
ALIGN CLOSE TO THE EDGE OF THE J2 ROOF CLEATON THE OPPOSITE SIDE.

- SEE NEXT STEP FOR FASTENING REQUIREMENTS.

4005 (x1)
4004 (x2)
kg - 29 GA SHEETING

J2 f [
ROOF CLEAT || [ — e
| ___———:____-—-—'____- ///
Nl | I e —
;f%ﬁ
= s
// e
) -
— | —_——
= | -




STEP 42B - CHICKEN COOP ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
16 | H101117 SCREW WOODGRIP 10-16x3/4" BLK

WARNING:
- GLOVES ARE RECOMMENDED WHEN HANDLING STEEL ROOF SHEETS.

- DO NOT GET ON THE ROOD TO ATTACH SCREWS.

- ATTACH USING HOLES IN SHEETING. 1117 (x16)
- REPEAT STEPS 42 A & 42 B FOR OPPOSITE SIDE OF ROOF. SCREW - 3/4"

OVERLAP
SHEETING N
BY ONE RIDGE

SHEETING
TO BE FLUSH
SHEETING

TO BE FLUSH ST EbaE WITH EDGE
WITH EDGE




STEP 43 - CHICKEN COOP ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

8 | H101117 SCREW WOODGRIP 10-16x3/4" BLK
A4M04007 ROOF EDGE TRIM A4M04006 ROOF EDGE TRIM
(x2) (x2)
WARNING:
- GLOVES ARE RECOMMENDED WHEN HANDLING STEEL ROOF SHEETS. 4006 (x1)
- REMOVE BLUE FILM FROM EDGE TRIM. ROOF EDGE TRIM
ORIENT TRIM AS SHOWN BELOW.
- DUE TO MULTIPLE LAYERS OF METAL ON FLUSH
THE EDGE TRIM, IT IS RECOMMENDED THAT ALL ENDS \ \
A 1/8" [3mm] DRILL BIT IS USED TO CREATE \ .
STARTER HOLES w— 4007 (x1)

ROOF EDGE TRIM

4007 (x1)
ROOF EDGE TRIM

1117 (x8)
SCREW - 3/4"

4006 (x1)
ROOF EDG
TRIM

W\ 2~ |




STEP 44 - CHICKEN COOP ASSEMBLY

QTY

PART NUMBER

DESCRIPTION

8

H101117

SCREW WOODGRIP 10-16x3/4" BLK

A4M04009 RIDGE CAP
(x1)

WARNING:
- GLOVES ARE RECOMMENDED WHEN HANDLING STEEL ROOF SHEETS.
- REMOVE BLUE FILM FROM RIDGE CAP.
ORIENT RIDGE CAP AS SHOWN BELOW.
- DUE TO MULTIPLE LAYERS OF METAL ON
THE EDGE TRIM, IT IS RECOMMENDED THAT
A 1/8" [3mm] DRILL BIT IS USED TO CREATE
STARTER HOLES 1
'|
\

ATTACH THESE SCREWS
THROUGH THE TRIM AND

INTO THE RIB OF THE ™~
SHEETING. ‘

4009 (x1)
RIDGE CAP

1117 (x8)

SCREW - 3/4"

5/16"
[8mm]




SET CHICKEN COOP
ASSEMBLY TO THE SIDE

65



STEP 45 - CHICKEN RAMP BASE ASSEMBLY

=] =] o o

D1 BASE RAMP - W4L20498
(x1) 17/16"x4 5/16"x12 1/8" (36x109x308)

QTY

PART NUMBER

DESCRIPTION

H100395

SCREW PFH 8x3/4 BLK

A4M04737 CHICKEN RAMP BRACKET

(x1)

- ALIGN PILOT HOLES.

D1 (x1)
BASE RAMP

FLUSH
I
3/16"
[5mm]
395 (x4)
SCREW - 3/4"

4737 (x1)

CHICKEN RAMP BRACKET

66

/— FLUSH




STEP 46 - CHICKEN COOP ASSEMBLY [QrY[PART NUMBER | DESCRIPTION

4 H101109 SCREW PFH 8x3-1/2 BLK
o <
=R —
D1 BASE RAMP ASSEMLY J1  RAMP SPACER - W4L20497
(x1) FROM STEP 45 (x1) 15/16"x2 3/8"x12 1/8" (24x60x308)

- ALIGN PILOT HOLES.

NOTE PILOT HOLE
LOCATIONS

J1 (x1)
RAMP SPACER

'-.‘._,

BASE RAMP
ASSEMBLY

SCREW - 3 1/2"

/]
L

ARAAARNRAR

MLE W WY

67



STEP 47 - CHICKEN COOP ASSEMBLY [QrY[PART NUMBER | DESCRIPTION

6 H100385 SCREW PFH 8x1 BLK

9240247 CHICKEN COOP DOOR
(x1) W/SOLAR PANEL

- ALIGN PILOT HOLES.
- DO NOT OVERTIGHTEN SCREWS.

- INSTRUCTIONS FOR DOOR OPERATION CAN
BE FOUND WITHIN THE BOX IT COMES IN.
- INSTALL DOOR SOLAR PANEL IN DESIRED
LOCATION AFTER THE CHICKEN COOP IS 247 (x1)
COMPLETE USING AN EXTRA PFH SCREW. CHICKEN COOP DOOR

385 (x6)
SCREW - 1"

T W

7777777

68



SET CHICKEN COOP
ASSEMBLY TO THE SIDE

69



STEP 48A - FRONT DOOR ASSEMBLY

FRO1 FRONT DOOR - W2A04405 (x1)
(x1) 11/16"x13 5/16"x38 3/16" (27x338x970)

QTY

PART NUMBER

DESCRIPTION

12

H100627

SCREW PFH 6x3/4 BLK

A4M04578 PIANO HINGE 925mm

- ALIGN PILOT HOLES.

- HINGE IS FASTENED TO BACK SIDE OF
FRONT DOOR.

4578 (x1)
PIANO HINGE 925mm

70

627 (x12)

FRO1 (x1)
FRONT DOOR

SCREW - 3/4"




STEP 48B - FRONT DOOR ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

6 H100804 T-NUT 8/32 BLK

4 H100806 SCREW POH 8/32x1 1/8" BLK
hﬁﬂ S iyl
H@““—-——J_[:___"::‘T — 7|
i E— )

A4M00559 PULL HANDLE
(x1)

- INSTALL T-NUTS FIRST.
- ALIGN PILOT HOLES.

806 (x4)
SCREW POH - 1/18"

559 (x1)
PULL HANDLE

NOTE PILOT HOLE
LOCATIONS



STEP 49 - CHICKEN COOP ASSEMBLY [aT1Y[PART NUMBER | DESCRIPTION

12 H100627 SCREW PFH 6x3/4 BLK

FRONT DOOR ASSEMBLY
FROM STEP 48A -B

- EXTRA PEOPLE ARE HELPFUL FOR THIS STEP. _—
- ALIGN PILOT HOLES. <

-YOU MAY HAVE TO LEAN INTO DOOR GAP TO N
FASTEN HARDWARE

FRONT DOOR ASSEMBLY. z
FROM STEP 48A - B iz A

L] _—

—_—

: L S

SCREW - 3/ __/E’ ’
I ]
: ]

’ m.,ﬂ%_.\ﬁ:.

: \\‘\‘\“ﬁs§

LEFT & BACK WALL : \1‘"’&_4\‘

HIDDEN FOR DETAIL | |

72



STEP 50 - CHICKEN COOP ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
4 H100806 SCREW POH 8/32x1 1/8" BLK
i 2 H101076 SCREW POH 8-32 x 1 1/4 BLK
0
E““ R

A100264 BOLT LATCH
(x1)

0264 (x1)
BOLT LATCH

eSS — Y,

—T
Ir

806 (x4)
SCREW POH - 1/8"

1076 (x2) [ -
SCREW POH - 1 1/4”

73

ENEENANNE NN NN
Ty rryrravigge

[ENEF4RNN|

1
1
T
i




SET CHICKEN COOP
ASSEMBLY TO THE SIDE

74



STEP 51 - NESTING BOX LID QTY | PART NUMBER | DESCRIPTION
8 | H100391 SCREW PFH 8x2 BLK
I |
T3 FRAME BOARD - W4L20509
(x1) 15/16"x1 5/16"x28 1/2" (24x34x724)
T4 FRAME BOARD - W4L20511
(x2) 15/16"x1 5/16"x15 3/4" (24x34x400)
T5 FRAME BOARD - W4L20522 H2 ROOF CLEAT - W4L20499
(x1) 15/16"x1 5/16"x28 1/2" (24x34x724) (x1) 15/16"x3 3/8"x28 1/2" (24x86x724)
- ALIGN PILOT HOLES.
NOTE HOLES

o /_THIS SIDE
~ ~
,

]

T4 (x1) \\
FRAME BOARD

NOTE HOLE

T5 (x1)
LOCATIONS FRAME BOARD

391 (x8) NOTE HOLE
SCREW -2 LOCATIONS (x1)
FRAME BOARD
H2 (x1)

ROOF CLEAT

75



STEP 52 - NESTING BOX LID QTY | PART NUMBER | DESCRIPTION

8 H101117 SCREW WOODGRIP 10-16x3/4" BLK

A4M04010 29 GA SHEETING
(x2)

WARNING:
- GLOVES ARE RECOMMENDED WHEN HANDLING STEEL ROOF SHEETS.
- REMOVE BLUE FILM FROM ROOF PANELS.
ORIENT ROOF PANELS AS SHOWN BELOW.
- START BY FLUSHING THE FIRST SHEET WITH THE SIDE OF THE BOARD
THEN MARK WHERE THE SHEETS WILL LAND AS SHOWN BELOW
TO ENSURE THE PANELS WILL ALIGN CORRECTLY. THE LAST SHEET
SHOULD ALIGN CLOSE TO THE EDGE OF THE BOARD.
- PREDRILL 1/8" [3mm] PILOT HOLES USING SHEET METAL HOLES AS A GUIDE.

4010 (x2)
29 GA SHEETING 1117 (x12)

SCREW - 3/4"

NESTING BOX LID
ASSEMBLY
FROM STEP 11

NESTING BOX LID
BOTTOM SIDE VIEW

NOTE HOLES
ARE DOWN

NOTE PILOT HOLE LOCATIONS
FOR CORRECT ORIENTATION

76



STEP 53 - NESTING BOX LID QTY | PART NUMBER

DESCRIPTION

4 H101117

SCREW WOODGRIP 10-16x3/4" BLK

A4M04012 ROOF EDGE TRIM
(x2)

WARNING:

- GLOVES ARE RECOMMENDED WHEN HANDLING STEEL ROOF PIECES.
- REMOVE BLUE FILM FROM EDGE TRIM.
- DUE TO MULTIPLE LAYERS OF METAL ON

THE EDGE TRIM, IT IS RECOMMENDED THAT

A 1/8" [3mm] DRILL BIT IS USED TO CREATE
STARTER HOLES.

1117 (x4)
SCREW - 3/4"

77

4012 (x2)
ROOF EDGE TRIM




STEP 54 - NESTING BOX LID

RRRRRRRRRRR

IIIIIIIIIII

RNING:
EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE

LLLLLLLLLLLLLLLLL




STEP 55 - CHICKEN COOP ASSEMBLY [QrY | PART NUMBER | DESCRIPTION

8 H100627 SCREW PFH 6x3/4 BLK

NESTING BOX LID WITH HINGE ASSEMBLY
FROM STEP 54

- EXTRA PEOPLE ARE HELPFUL FOR THIS STEP.
- ALIGN PILOT HOLES.
- DO NOT OVERTIGHTEN SCREWS.

NESTING BOX LID
WITH HINGE ASSEMBLY—T]| ||
FROM STEP 54

627 (x8)
SCREW - 3/4"




STEP 56A - CHICKEN COOP ASSEMBLY

A4MO03459 SWING HOOK LATCH
(x1)

- PREDRILL 3/32" [2mm] PILOT HOLES FOR THE ATTACHMENT OF SWING HOOK LATCH.
- ATTACH HOOK & SAVE EYELET SCREW FOR NEXT STEP.

8 13/16" i
[250mm] '

80 *




STEP 56B - CHICKEN COOP ASSEMBLY

- USE EYELET SCREW FROM STEP 56A.

- LIFT THE LID AND MARK THE LOCATION OWHERE THE EYELET SCREW WILL GO.

YOU WILL HAVE TO ANGLE THE EYELET SCREW UNDER THE NESTING BOX LID TRIM
SHOWN BELOW

- PREDRILL 3/32" [2mm] PILOT HOLES FOR ATTACHMENT OF SWING HOOK LATCH

3459 (x1)
EYELET SCREW

T 7T NN




STEP 57 - CHICKEN COOP ASSEMBLY

QTY | PART NUMBER
_ 5 | H100411
| o]

I
I
2 o

Hﬁaﬁq
|‘ |||
|| l\
L= I|
“rp-ié |
|
i\d:ll';'IOZGZT SCREW ON HASP LOCK
X

DESCRIPTION
SCREW PFH 8x5/8 BLK

- ALIGN PILOT HOLES.

- USING AN 1/8" [3mm] DRILL BIT, USE
HASP LOCK ASSEMBLY AS A GUIDE
TO DRILL PILOT HOLES.

411 (x5)
SCREW - 5/8"

ATTACH HINGE PART
OF LOCK FIRST. USE
ASSEMBLY AS A GUIDE
TO ATTACH LOCKING TAB.

2627 (x1)

SCREW ON HASP LOCK

ASSEMBLY

NESTING BOX—




SET CHICKEN COOP
ASSEMBLY TO THE SIDE

83



STEP 58A - CHICKEN RAMP ASSEMBLY [QTY|PART NUMBER | DESCRIPTION

6 H100395 SCREW PFH 8x3/4 BLK

CR0O1 CHICKEN RAMP - W2A04425 A4M04722 CHICKEN RAMP L BRACKET
(x1) 1 9/16"x10 3/16"x30 3/4" (40x258x781) (x2)

- ALIGN PILOT HOLES.
- FLIP CHICKEN RAMP OVER FOR FASTENING.

395 (x6)
SCREW - 3/4"

4722 (x2)
CHICKEN RAMP L BRACKET

CRO1 (x1)
CHICKEN RAMP



STEP 58B - CHICKEN COOP ASSEMBLY

CHICKEN RAMP ASSEMBLY el
FROM STEP 58A

- HOOK CHICKEN RAMP ASSEMBLY ONTO COOP BY SLIDING
|

"CHICKEN RAMP L BRACKET" ONTO "CHICKEN RAMP BRACKET"
INTO PLACE. : ’ ‘
1]
| | =]
CHICKEN RAMP L BRACKET:
CHICKEN RAMP BRACKET: | | g g
\ =
\ g
(-]
T CHICKEN RAMP
ASSEMBLY

FROM STEP 58A

A\ W W\ NN W \ W W\ W

|\ L U g

Ll

INEEEEE . |
- -
'
-
-

________ a

LIy

LI AL LY
INER U]
|

AL
gl

85




NOW REMOVE THE CHICKEN
RAMP TO HAVE SPACE
FOR FURTHER ASSEMBLY

86



STEP 59 - CHICKEN COOP ASSEMBLY

’g-\

MP04 MESH PANEL - W2A04629

(x1)  15/16"x42 7/8"x45" (24.0x1089x1143) (x3)

- EXTRA PEOPLE ARE HELPFUL FOR THIS STEP.
- ALIGN PILOT HOLES.

1111 (x3)
BOLT - 3/4"

405 (x3)
WASHER - 6x15

171 (x1)
BOLT -1

460 (x2) s
LAG SCREW - 1"

MP04 (x1)

MESH PANEL\

&/

87

A4M04831 L BRACKET

QTY | PART NUMBER | DESCRIPTION
4 H100404 NUT BARREL WH 1/4X5/8 BLK
3 H101111 BOLT WH 1/4x3/4 BLK
3 H100405 WASHER LOCK EXT 6x15
2 H100460 LAG SCREW WH 1/4x1 BLK
1 H100171 BOLT WH 1/4x1 BLK
INSIDE COOP
404 (x4)

\ ._
S .|| A
= .
s
S U e
LS J NS | A
. Ll =§ % A
, NS
]/_4331 x3) af
L BRACKET

LEFT SIDE OF CHICKEN COOP
IS HIDDEN FOR DETAIL

BARREL NUT - 5/8"

-

-



STEP 60 - CHICKEN COOP ASSEMBLY

Q PART NUMBER | DESCRIPTION
4 H100404 NUT BARREL WH 1/4X5/8 BLK
3 H101111 BOLT WH 1/4x3/4 BLK
3 H100405 WASHER LOCK EXT 6x15
2 H100460 LAG SCREW WH 1/4x1 BLK
1 H100171 BOLT WH 1/4x1 BLK
MP06 MESH PANEL - W2A04631 A4M04831 L BRACKET
(x1)  15/16"x42 7/8"x45" (24.0x1089x1143) (x3)

- EXTRA PEOPLE ARE HELPFUL FOR THIS STEP.
- ALIGN PILOT HOLES.

- A SECOND PERSON MAY HAVE TO CRAWL INTO
gg%%gg HELP WITH 404 BARREL NUT ON INSIDE

LEFT SIDE OF CHICKEN COOP
IS HIDDEN FOR DETAIL

88

404 (x4)
BARREL NUT - 5/8"

405 (x3)
WASHER - 6x15

1111 (x3)
BOLT - 3/4"

460 (x2
LAG SCREW - 1"

MPO06 (x1)
MESH PANEL




SET CHICKEN COOP
ASSEMBLY TO THE SIDE

89



STEP 61 - CHICKEN RUN DOOR ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

8 | H100816 SCREW PFH 8x7/8 BLK
H4 RUN FRAME BOARD - W4L21441
(x2) 15/16"x3 3/8"x40 15/16" (24x86x1040)
H5 RUN FRAME BOARD - W4L21443 HE RUN FRAME BOARD - W4L21444
(x1) 15/16"x3 3/8"x43 13/16" (24x86x1113) (x1) 15/16"x3 3/8"x43 13/16" (24x86x1113)
- ALIGN PILOT HOLES. 816 (x8)

SCREW - 7/8"

MAKE SURE THESE PILOT
HOLES ALIGN

H4 (x1) NOTE PILOT HOLE
LOCATIONS

H6 (x1)
RUN FRAME BOARD

NOTE PILOT HOLE

/

H5 (x1)
RUN FRAME BOARD H4 (x1)

RUN FRAME BOARD

90



STEP 62 - CHICKEN COOP ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

7 : = 8 H100404 NUT BARREL WH 1/4X5/8 BLK
8 H101111 BOLT WH 1/4x3/4 BLK

L 8 H100405 WASHER LOCK EXT 6x15
ASSEMBLY FROM 3(‘31")“0433‘ L BRACKET
STEP 61
- ALIGN PILOT HOLES.
1111 (x8)

WASHER - 6x15

404 (x8)
FLUSH _ BARREL NUT - 5/8"

NOTE PILOT HOLE
LOCATION FOR ORIENTATION

=
-
=
=
=
=
=
=
s
=
=
=
-
— > =
= = =
= =
= =
= = =
- o s
- = =
= = ——
—— =
=
s = o =
o —— =
o 2
-
- - o =
- s s
= —— ——
= = -
= s
= s

=
-—
-
=
=
s
=
=
=

4831(x4)
L BRACKET

® & ¥ & ¢ ¥ & ¥ ¥ & ¥ ¥ & v w & w & og

=
——
s
=

CHICKEN COOP IS

FLUSH '
HIDDEN FOR DETAIL

= =
=



STEP 63A - CHICKEN COOP ASSEMBLY

MP05 MESH PANEL - W2A04630 A4AMO1785 ANGLE BRACKET
(x1) 15/16"x40 15/16"x45" (24x1040x1143) (x9)
- FASTENING IN STEP 63B COOP HIDDEN FOR DETAIL
0.0 | © | | a_[[70-7]
®, @ ® ) ® ® |®, .@

i I |

@ BOTTOM VIEW OF @
CHICKEN RUN
MPO05 (x1)
MESH PANEL_\
N
AN
NOTE LOCATIONS
OF L BRACKET \
o) @
1785 (x9)
ANGLE
BRACKET
BOTTOM OF COOP RUN @
PANELS HIDDEN FOR DETAIL

(@)

92



STEP 63B - CHICKEN COOP ASSEMBLY

QTY [ PART NUMBER | DESCRIPTION
18 | H100202 SCREW PWH 8x5/8 BLK

- EXTRA PEOPLE ARE HELPFUL FOR THIS STEP.
- ALIGN PILOT HOLES.

LW W A 202 (x18) N
T N W N /_SCREW-SIB
%j A R N W N N
A7 AN

T T W N W 1785 (x9)

LT N N N Y
\%\ R TN N ANGLE BRACKET
U VN (N N A W AW

MPO5 (x1) ‘ﬂ
MESH PANEL '

93



SCREW PWH 8x5/8 BLK

H100202

8

STEP 64 - CHICKEN COOP ASSEMBLY [Q7Y[PART NUMBER | DESCRIPTION

A4MO1785 ANGLE BRACKET

(x4)

- ALIGN PILOT HOLES.

—
™ % & 8 ® &

ANGLE BRACKET

1785 (x4)

COOP & PART OF PANELS
HIDDEN FOR DETAIL

94



STEP 65 - CHICKEN COOP ASSEMBLY [G7v]raRT NUMBER [ DESCRIPTION

6 H100200 SCREW PFH 8x1 1/2 BLK

[11/16" [17mm]|

\

N1 CHICKEN RUN CLEAT - W4L21445
(x1) 5/8"x2 3/8"x37 1/16" (16x60x941)

- ALIGN PILOT HOLES.

N1 (x1)
CHICKEN RUN CLEAT

200 (x6)
SCREW - 1 1/2"

N1 BOARD OVERHANGS
INTO DOOR GAP

COOP & PART OF PANELS
HIDDEN FOR DETAIL




SET CHICKEN COOP
ASSEMBLY TO THE SIDE

96



STEP 66 - CHICKEN COOP ASSEMBLY [QTY]PART NUMBER [ DESCRIPTION
8 H100536 SCREW PWH 8x1 1/4 BLK
e o 2 H100379 T-NUT 5/16 BLK
G T N2 H100468 BOLT WH 5/16x1 BLK
7 X FRAME BOARD - WaL21834 2 H100478 WASHER FLAT 8x27 BLK
(x1) 15/16"x3 3/8"x44 13/16" (24x86x1138)
{ 1ol >
H8 X FRAME BOARD - W4121835
o - (x1) 15/16"x3 3/8"x44 13/16" (24x86x1138)
MP0O7 MESH DOOR PANEL - W2A04633
(x1) 19/16"x36 5/8"x33 3/4" (40x931x858)
- INSTALL T-NUTS FIRST. H8 (x1)
- ALIGN PILOT HOLES. X FRAME BOARD
N one NOTE LOCATION
468 (x2) OF SCREWS FOR
BOLT - 1" CORRECT LOCATION

478 (x2)
WASHER - 8x27

OF X FRAME BOARDS

SECURE CHICKEN
WIRE TO X-FRAME

I

379 (x2)
T-NUT - 516"\

I
i

I

NN ANEN

NN

MPO7 (x1)

MESH DOOR PANEL\

H7 (x1)

X FRAME BOARD\

536 (x8)
SCREW -1 1/4"

Ly

NN EEr/ RN

AEEEEENENEYED.

e e [ e e [ |
mmmmmmfjmmﬂﬂﬁmmm
i

NN

i
/

i

f

=

97

ImmEE.

i

7]

]

I

NN
o O o

i

|

]

I

ImEm—-

]




STEP 67A - CHICKEN COOP ASSEMBLY

MI’:’I23839 HANDLE W/LOCK
X

LOOSEN SET SCREW
TO REMOVE DOOR
LOCK FROM SHAFT

98



STEP 67B - CHICKEN COOP ASSEMBLY

T-NUT 8/32 BLK

SCREW POH 8/32x1 3/8 BLK

H100804
H101077

QTY | PART NUMBER | DESCRIPTION

2
2

DOOR ASSEMBLY
FROM STEP 66

- INSTALL T-NUTS FIRST.

804 (x2)

T-NUT - 8/32"

HANDLEFROM_///

STEP 67A




STEP 67C - CHICKEN COOP ASSEMBLY

RO e
N //Aﬂ///a//@@

DOOR ASSEMBLY
FROM STEP 67B

5/8"
[16mm)]

NOTE SET SCREW
FACE DOWN
ADJUST DOOR LOCK
TO DIMENSION SHOWN,
THEN TIGHTEN SET SCREW

m
oL
<

T
g5
o=z
oo
W\
=13}
<
no

100



STEP 68 - CHICKEN COOP ASSEMBLY

"'——————_——
N e

A100093 HINGE

(x3)

QTY

PART NUMBER

DESCRIPTION

6

H100807

SCREW POH-MS 8/32x1 BLK

6

H100804

T-NUT 8/32 BLK

- ALIGN PILOT HOLES.

g 1
Sl

|IIIIr IIIIII

i

N Y | - T I ] ! & | |_' i I|II
III'II 'I:'r .'Iu'r |'I|'I |'I|II q'_qg?." .'Iu'l |'I|'I II|II |'I|II il '.'I .'u'l \'rlll |'I|II } I |'|'I |II
T if | :| le ! ] [ l ||'I

M i A — ) | ] : I' II
b NI

101

804 (x6)
T-NUT 8/32

" 003 (x3)
= HINGE

SCREW POH - 1"




: AN
VAN S T 1 7771177777177 7777777/ EEFlrly
NSNS TN

7
-

SCREW POH-MS 8/32X1 BLK

T-NUT 8/32 BLK

H100807
H100804

QTY [ PART NUMBER | DESCRIPTION

9
9

DOOR ASSEMBLY
FROM STEP 68

102

STEP 69 - CHICKEN COOP ASSEMBLY

é

:
./. n
m I
S - ¢ o
=) . o
x5 52
: ) 3z =
Hh H 4 |> @ = ~ &
0T . H — . =3
. g |22 | o ® 0
CEEEEEEE oo | W
¢} [T -
H = o
1 = <) T W — A S, ) L s S—
ow =
- NS I
=
e
|
<
L]



NOW REINSTALL THE
CHICKEN RAMP

103



STEP 70 - CHICKEN COOP ASSEMBLY

- QTY | PART NUMBER | DESCRIPTION
" | 2 H101144 LAG SCREW WH 5/16x1 3/4 BLK
| A ‘| 2 H100379 T-NUT 5/16 BLK
||| = 2 H100468 BOLT WH 5/16x1 BLK
| |
| |
|
L

A4M02941 ANCHORING BRACKET
(x4)

379 (x2)
TNUT-5/16"

2941 (x4)
ANCHORING BRACKET

1144 (x2)
LAG SCREW - 1 3/4"

468 (x2)
BOLT - 1"

N




STEP 71 - CHICKEN COOP ASSEMBLY [QTY | PART NUMBER | DESCRIPTION

4 H100408 SCREW PWH 8x1/2 BLK

A4M02158  BYD ID TAG PATIO
(x1)

2158 (x1)
BYD ID TAG PATIO

)
15/16"
..;I[gﬁfﬁ:'] // F [34mm]

g%SR(E& 172"
) T ' —

105



STEP 72 - CHICKEN COOP ASSEMBLY

A4M02971 CARABINER
(x2)

- CARABINERS HAVE BEEN PROVIDED
FOR OPTIONAL USE OF SECURING
DOOR LATCHES & CHICKEN RAMP. “

2971 (x2)
CARABINER

&
|
E
E
i
|
Eﬂm

106




STEP 73A - CHICKEN COOP ASSEMBLY

A4M02091 GROUND STAKE REBAR
(x4)

IF CHICKEN COOP IS ON A CONCRETE SURFACE, SEE STEP 73B FOR ANCHORING STRUCTURE.
IT IS RECOMMENDED TO ANCHOR YOUR CHICKEN COOP ON LEVEL GROUND OR CONCRETE PAD.

LI TTTT 2091 (x4)
GROUND STAKE REBAR

107



STEP 73B - CHICKEN COOP ASSEMBLY

QTY

PART NUMBER

DESCRIPTION

4

H101165

CONCRETE ANCHOR 3/8x3" BLK

IF CHICKEN COOP IS NOT ON A CONCRETE SURFACE, SEE STEP 73A FOR ANCHORING STRUCTURE.
IT IS RECOMMENDED TO ANCHOR YOUR CHICKEN COOP ON LEVEL GROUND OR CONCRETE PAD.

1165 (x4)

108

CONCRETE ANCHOR-3"

PRE-DRILL FOR CONCRETE
ANCHORS USING A 5/16" [8mm]
CONCRETE DRILL BIT






